
UFC 3-240-01 
1 May 2020 

 

 
 

 

 
UNIFIED FACILITIES CRITERIA (UFC) 
 
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED 
 

DRAFT 
WASTEWATER COLLECTION AND 

TREATMENT 
 

WASTEWATER COLLECTION AND 
TREATMENT 

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

 
 

 
UNIFIED FACILITIES CRITERIA (UFC) 

 
WASTEWATER COLLECTION AND TREATMENT 

 
Any copyrighted material included in this UFC is identified at its point of use. 
Use of the copyrighted material apart from this UFC must have the permission of the 
copyright holder. 
 
Indicate the preparing activity beside the Service responsible for preparing the document. 
[...]
not escape to the atmosphere.  Exposure to small concentrations of hydrogen sulfide in 
the air is also a health hazard as it can affect the respiratory system. 

The time gap between the generation and treatment and disposal of oily wastewater is a 
major factor for sulfide formation.  During this time, oxygen is rapidly depleted causing a 
decrease in the ORP which favors the activity of sulfate reducing bacteria.  This time 
should be kept at a minimum to limit sulfide production. 

16-8.9.1 Control Techniques. 

The principal physical and chemical methods for sulfite control at oily waste treatment 
plants include chemical oxidation, chemical precipitation, and wastewater aeration. 
Other techniques such as biological processes or adsorption have limited application 
due to cost and operational requirements of these processes. 

16-8.10 Dissolved Metals Removal. 

Oily wastewater may contain significant amounts of dissolved metals. The removal of 
dissolved metals may be necessary to meet comply with POTW requirements or direct 
discharge permit requirements.  Metals such as iron, zinc, lead, copper, and nickel may 
be reduced to low levels by chemical precipitation. 

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

79 
 

16-8.10.1 Dissolved Metals Removal. 

The removal of dissolved metals can typically be accomplished by raising the pH of the 
wastewater above 8 by using additives such as lime or sodium hydroxide.  Most metals 
form highly insoluble precipitates at higher pH levels.  The minimum solubility of 
different metals occur at different pH values.  Therefore, a laboratory investigation is 
essential to determine the optimum pH level for removal of dissolved metals.  For plants 
using sulfide control by chemical precipitation, additional treatment for metals removal 
may not be necessary.  As alkaline solution is added for sulfide control, it will affect 
metals precipitation and metals will be co-precipitated as hydroxides and sulfides.  The 
metal precipitates may be separated from wastewater in the oil-water separation 
equipment, such as DAF.  For improved removal of these precipitates, addition of 
polyelectrolytes may be necessary.  The laboratory investigation should be conducted 
to select the type and amount of polyelectrolyte for simultaneous suspended solids 
(metals precipitates) and emulsified oil removal from wastewater. 

16-8.11 Sludge Disposal. 

The characteristics of oily sludge are specific to the oily waste treatment facility and 
treatment process.  Sludge may have toxic or hazardous characteristics.  Evaluate the 
characteristics of the sludge to determine the appropriate method of disposal. 

  

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

80 
 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Left Blank.  

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

81 
 

APPENDIX A BEST PRACTICES 

Appendix A provides design guidance. 

A-1 WHOLE BUILDING DESIGN GUIDE. 

The Whole Building Design Guide (WBDG) provides access to DoD criteria such as 
Unified Facilities Criteria (UFC), Unified Facilities Guide Specifications (UFGS), and for 
approved Government employees, access to non-government standards. 

A-2 MATERIALS. 

A-2.1 Rigid Conduit. 

For concrete pipe use Concrete Pipe Design Manual for guidance.  For ductile iron pipe 
use AWWA M41 for guidance.  For cast iron soil pipe use Cast Iron Soil Pipe and 
Fittings Handbook for guidance. 

A-2.2 Flexible Conduit. 

For PVC pipe use the Handbook of PVC Pipe Design and Construction for guidance.   

A-3 TRENCHLESS TECHNOLOGY. 

Trenchless Technology Pipeline and Utility Design, Construction and Renewal and WEF 
MOP FD-6 provide guidance on trenchless renewal technology. 

A-4 DOMESTIC WASTEWATER FLOWS. 

Per capita rates should be determined using actual wastewater flow and load data, 
water usage rates or average daily per capita wastewater estimates for the specific 
facility type.  For some facility types, it may be appropriate to use data from a similar 
facility type.  When a similar facility type is used, differences in water conservation 
practices should be evaluated. 

WEF MOP 8, Chapter 2, Principals of Integrated Design provides typical flowrates for 
commercial and institutional sources.  Do not use these typical waste loading values for 
temporary host nation facilities. 

A-4.1 Average Hourly Flow. 

Example 1: 1,000 residents at 100 gal/cap/day (379 L/cap/day) will generate 100,000 
gallons/day (379 m3/day) in 24 hours for an average hourly flow rate of 4,167 gal/h 
(15.77 m3/h).  

Example 2: 1,000 nonresidents at 30 gal/cap/day (114  L/cap/day) will generate 30,000 
gallons/day (114 m3/day) in 8 hours for an average hourly flow rate of 3,750 gal/h (14.2 
m3/h). Note that the average daily flow is 30,000 gal/day (114 m3/day), but the 

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

82 
 

wastewater system must be designed to carry the 30,000 gallons (114 m3) in 8 hours 
not 24 hours. 

A-5 WASTEWATER COLLECTION. 

A-5.1 Pump Stations. 

WEF FD-4 provides guidance for the design of wastewater pump stations. 

A-5.2 Thrust Restraint for Force Mains. 

Online thrust restraint calculators can assist in performing thrust restraint calculations. 
See EBAA IRON Restraint Length Calculator located at http://rcp.ebaa.com/ or DIPRA 
located at https://www.dipra.org/ductile-iron-pipe-resources/calculators/thrust-restraint-
of-ductile-iron-pipe. Consider the bearing surface of the fitting when designing thrust 
blocks. Compact fittings reduce the bearing surface of the thrust block. 

A-6 WASTEWATER TREATMENT FACILITIES. 

A-6.1 Health and Safety. 

WEF MOP 1 provides comprehensive guidance for health and safety at wastewater 
treatment facilities. 

A-6.2 Security. 

Water and Wastewater Systems Sector-Specific Plan, and Emergency Planning, 
Response and Recovery provide guidance for the protection of wastewater treatment 
facilities. 

A-6.3 Operator Considerations. 

Meetings with the wastewater treatment operator should held prior to development of 
the 35 percent design submittal.  Operators can provide valuable input about problems 
with existing processes or operational lessons learned.  Consider the experience and 
level of operator training when designing wastewater treatment systems. 

A-6.4 Plant Location. 

WEF MOP 8, Chapter 3, provides guidance for site selection. 

A-6.4.1 Separation Distances. 

Greater separation distances between occupied areas and the wastewater treatment 
facilities may be required to eliminate odors.  Consider using greater separation 
distances when occupied areas are located on the leeward side of the wastewater 
treatment facilities, in areas subject to prolonged or frequent air stagnation, fog, or mist 
cover, at a lower elevations than the treatment works, or with surface and groundwater 
flow from the wastewater treatment facilities toward the occupied area. 

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

83 
 

A-6.5 Special Consideration for the Tropics and Semiarid Locations 
Outside of the United States. 

Consider that brackish water may be used for washing, cooling, or cleaning; if it is 
allowed to enter the waste stream, the increased salinity will lower biological process 
efficiencies.  Also, high dissolved solids concentrations have an effect on the treatment 
process efficiency.  If gray water is separated from the waste stream and recycled or 
used directly for irrigation, washing, or cooling, wastewater flow will be low and much 
more concentrated.  Loss of water by evaporation and from pipelines into the ground 
may further decrease flow to the POTW. 

A-6.5.1 High-Temperature Parameters. 

A major design parameter will be water temperature.  Use of rooftop rain storage, 
cistern water, brackish water, and the ambient conditions will result in a very warm 
wastewater.  The engineer should expect high salt content, including sulfate, chloride, 
phosphate, borate, and nitrate ions, and both alkali and alkaline earth cations.  Oxygen 
levels will be very low and chalcogenides as well as dissolved hydrogen sulfide should 
be anticipated.  The most dramatic effect of high temperature will be on biochemical 
reaction rates. 

A-6.5.2 Unit Operations in the Tropics. 

Although activated sludge, trickling filter, or rotating biological filter processes may be 
used in hot climates, strong sunlight and adequate space will make the use of 
wastewater treatment ponds advantageous.  Temperature and sunlight intensity will 
control algal growth, which will be intense.  The most useful type of pond will be the 
facultative pond.  Pond retention time may be over 30 days; depth is typically between 5 
and 10 ft (1.5 and 3.0 m). 

For trickling filters and rotating biological disc filters, filter media volumes decrease 
proportional to temperature increases.  Sludges dry much more rapidly in hot climates; 
but, in the humid tropics, covers may be required.  Odor problems have been common 
in the sludges produced in hot climates, indicating that aerobic digestion or aerobic 
composting are potentially useful.  Investigate anaerobic digestion and gas production 
because a hot climate encourages microbiological fermentation reactions. 

A-6.6 Special Consideration for Cold and Arctic Locations Outside the 
United States. 

Extreme low temperature is common: as low as -75° F (-59° C) in interior locations in 
northern Canada; below -100° F (-73° C) in Antarctica; and a month or more of subzero 
air temperature in the Arctic.  Water, sewer, electric utilities, and steam lines are 
typically run in utilidors above ground to conserve their heat, allow for easy access, and 
conserve materials.  Utilidors are kept insulated from the ground because the 
permafrost can be alternately melted and frozen if trenches are used. 

  

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

84 
 

A-6.6.1 Wind Protection. 

Wind in the arctic zone produces a great heat loss problem, which is reflected in wind 
chill factors.  Snow and wind loads on structures require careful consideration.  
Precipitation in northern climates is typically quite low, but the snow produces drifts and 
can cause severe problems in transportation and operation if the engineer fails to 
consider wind.  Rotating biological equipment and other covered equipment should be 
well insulated, and designed to withstand thermal extremes, buffeting wind loads and 
wet spring snow. 

A-6.6.2 Conservation Practices. 

Because wastewater is transported above the ground surface or in well-insulated, well-
constructed tunnels, fresh water use is almost the same as wastewater return.  Design 
conditions can be expected to be about 300 ppm (300 mg/L) for BOD, BOD5 at 60 to 80 
gpd/cap (2.63 x 10-6 to 3.51 s 10-6 to 0.30 m3/cap·s).  Wastewater will typically be 
delivered to the facility at approximately 50° F (10° C). 

A-6.6.3 Processes. 

Chemical and biological processes are negatively affected by extreme cold.  Chemical 
reaction rates are generally slower at low temperatures, and chemical solubilities are 
reduced.  All chemical reactions, especially those involving partially soluble salts, should 
be recalculated to reflect the low solubility of chemicals in cold water.  Each flocculent or 
deflocculant, each polymer, and each detergent or other organic chemical used should 
be tested for unanticipated interaction brought about by low temperatures. 

The rates of biological reactions are also reduced greatly, which affects the sizing of 
biological treatment processes.  The biological processes that have been used most 
successfully in cold climates include wastewater treatment ponds, either facultative or 
aerated; activated sludge with long solids retention times; and attached growth systems.  
Design biological processes such as lagoons and ponds to withstand the effect of ice 
and use submerged aeration systems.  Attached growth systems such as trickling filters 
and RBCs should not be used unless they are adequately enclosed and protected from 
the cold.  Suspended growth systems with short solids retention times such as 
conventional activated sludge should be avoided. 

A-6.6.4 Modifications for Viscosity and Dissolved Oxygen Variations. 

All operations where operation is viscosity dependent should be corrected for increased 
viscosity.  This includes sedimentation tanks, filters, and wastewater treatment ponds.  
All processes that involve oxygen transfer will be aided by the increased solubility of 
oxygen at low temperatures; but, to overcome the deleterious effect of increased 
viscosity, more mixing may be required.  An absorption process such as oxygen bubble-
water transfer is enhanced by the lower temperature, but the lower viscosity reduces the 
rate of contact so that, overall, neither oxygen transfer nor absorption change in rate. 

  

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

85 
 

A-6.6.5 Insulation of Appurtenances. 

Trash racks, bar screens, grit chambers, unit process tanks, biological reactors, 
aerators, gates, walkways, and instrumental sensing devices should be enclosed, 
covered, heated, insulated, redesigned to withstand icing and snowpack, or a 
combination. 

A-6.7 Preliminary Treatment. 

WEF MOP 8, Chapter 9, Preliminary Treatment, provides guidance for the design of 
preliminary treatment systems. 

A-6.8 Primary Treatment. 

WEF MOP 8, Chapter 10 Primary Treatment, provides guidance for the design of 
preliminary treatment systems. 

  

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

86 
 

 

A-6.9 Settling. 

A-6.9.1 Primary Settling. 

Table A-1 Best Practices for Primary Settling 

Best Practices for Primary Settling 

Rectangular 
Tank 

Minimum 
Length 

Maximum 
Length 

Minimum 
Width 

Maximum 
Width 

Maximum 
Depth 

50 ft 
(15 m) 

300 ft 
(90 m) 

10 ft 
(3 m) 

80 ft 
(24m) 

16 ft 
(4.9 m) 

Circular 
Tank 

Minimum 
Diameter 

Maximum 
Diameter 

  
Maximum 

Depth 

10 ft 
(3 m) 

200 ft 
(60 m) 

  
16 ft 

(4.9 m) 

Best Practices for Secondary Settling 

Rectangular 
Tank 

Minimum 
Length 

Maximum 
Length 

Minimum 
Width 

Maximum 
Width 

Maximum 
Depth 

100 ft 
(30 m) 

200 ft 
(60 m) 

20 ft 
(6 m) 

33 ft 
(10m) 

16 ft 
(4.9 m) 

Circular 
Tank 

Minimum 
Diameter 

Maximum 
Diameter 

  
Maximum 

Depth 

30 ft 
(9 m) 

140 ft 
(43 m) 

  
16 ft 

(4.9 m) 
 

  

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

87 
 

A-6.9.2 Surface Overflow Rates. 

Table A-2 Surface Overflow Rates 

Best Practices for Surface Overflow Rates 

 
Design Average  

Flow 
Design Peak  
Hourly Flow 

Primary Settling 

Tanks not 
receiving 

waste 
activated 
sludge 

Minimum Maximum Minimum Maximum 

800 gpd/ft2 
(33 m3/m2 d) 

1000 gpd/ft2 
(41 m3/m2 d) 

1000 gpd/ft2 
(41 m3/m2 d) 

1500 gpd/ft2 
(61 m3/m2 d) 

Tanks 
receiving 

waste 
activated 
sludge 

550 gpd/ft2 
(22 m3/m2 d) 

700 gpd/ft2 
(29 m3/m2 d) 

800 gpd/ft2 
(33 m3/m2 d) 

1200 gpd/ft2 
(49 m3/m2 d) 

 
A-6.10 Biological Treatment.  

A-6.10.1 Biofilms. 

WEF MOP 8, Chapter 11 Biofilm Reactor Technology and Design, provides design 
guidance for biofilms and biofilm reactor systems. 

A-6.10.2 Activated Sludge. 

WEF MOP 8, Chapter 12: Suspended-Growth Treatment Processes, provides design 
guidance for aerobic activated sludge. 

A-6.10.2.1 Solids Loading Rate. 

The average solids loading rate is typically between 20 – 30 lb/d/ft2 (98 – 146 kg/m2 d) 
and the peak solids loading rate is typically between 40 – 50 lb/d/ft2 (195 – 244 kg/m2 
d). 

A-6.10.3 Integrated Biological Treatment 

WEF MOP 8, Chapter 13: Integrated Biological Treatment, provides design guidance for 
fixed-biofilm treatment in series with suspended-growth treatment. 

  

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

88 
 

A-6.11 Support Systems for Wastewater Treatment Operations. 

WEF MOP 8, Chapter 7 provide guidance on designing wastewater support systems 
such as instrumentation and control, chemical storage and chemical feed systems. 

A-6.12 Advanced Wastewater Treatment. 

WEF MOP 8 Chapter 14 Physical and Chemical Processes for Advanced Wastewater 
Treatment provides guidance for the design of advanced treatment systems.  Advanced 
treatment systems include secondary effluent filtration, activated carbon adsorption, 
chemical treatment, membrane processes, air stripping, ammonia removal by 
breakpoint chlorination, and effluent reoxygenation. 

A-6.13 Disinfection. 

WEF MOP 8, Chapter 17 Disinfection provides guidance on disinfection design.  
Disinfection guidance includes chlorine disinfection, dichlorination, ultraviolet 
disinfection, ozone disinfection, and other disinfection methods. 

A-7 SOLIDS PROCESS DESIGN AND MANAGEMENT. 

Solids Process Design and Management provides guidance for processing sludge for 
disposal and sludge to biosolids. 

A-8 NATURAL SYSTEMS. 

WEF MOP 8, Chapter 16: Natural Systems and WEF MOP FD-16 provide design 
guidance for natural systems.  Natural systems include infiltration, stabilization ponds, 
aquatic plants, and constructed wetlands.  

A-8.1 Facultative Ponds.  

A facultative pond is easy to maintain and has stable to flow and load variations.  The 
facultative pond has low capital and operating costs.  Organic loadings are generally 
much higher in summer than in winter.  A facultative pond is applicable in climates 
where evaporative losses exceed the average annual rainfall.  One disadvantage to 
facultative ponds is that they will require a larger amount of large land area to maintain 
area BOD5 loadings in a suitable range. 

A-8.2 Algae Control. 

Algae present in pond effluent represents one of the most serious performance 
problems associated with facultative ponds.  Refer to WEF MOP FD-16, Chapter 7, 
Section 22, for algae control.   

A-8.3 Aerated Ponds. 

The main advantage of aerated ponds compared with facultative lagoons is that they 
require less land area. 

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

89 
 

A-8.4 Aerobic Ponds. 

Aerobic ponds, also referred to as high-rate aerobic ponds are not typically used and 
are typically limited to warm, sunny climates.  The chief advantage of the high-rate 
aerobic pond is that it produces a stable effluent with low land and energy requirements 
and short detention times.  Operation is more complex than for a facultative pond.  
Without an algae removal step d, the effluent will contain high suspended solids.  Short 
detention times also mean that very little coliform die-off will result.  Because of their 
shallow depths, these ponds need to paved or lined to prevent weed growth. 

A-9 ON-SITE TREATMENT SYSTEMS. 

A-9.1 Alternative Sewer Systems. 

WEF MOP FD-12 provides design guidance for alternative sewer systems.  Alternative 
sewer systems include pressure sewers systems, vacuum sewer systems, and effluent 
sewers. 

A-10 BIOASSAY OF WASTEWATER. 

Observed toxicity of effluent may be measured using bioassay procedures to determine 
the possible effects on the ecosystem of the receiving stream.  Industrial process 
wastewater installations may contain toxic compounds that exhibit none of the generic 
pollutant parameters or cannot be disclosed for security reasons.  Regulatory agencies 
may require bioassay monitoring of these effluents. 

A-10.1 Standard Bioassay Procedures. 

A bioassay measures the concentration of pollutant at which a designated percentage 
of selected test organisms exhibits an observable adverse effect.  These require 
extensive equipment, time, and test procedures and do not provide a rapid assessment 
of effluent toxicity.  The percentage is typically 50%, and the adverse effect is typically 
death or immobility.  Concentrations (percent by volume) are expressed as LC50 for 
median lethal concentration and EC50 for median effective concentration.  

• Test organisms—Effluent tests should be conducted with a sensitive 
species that is indigenous to the receiving water.  The test organisms do 
not have to be taken from the receiving water.  Refer to EPA 600/4-90-
027F for a complete list of acceptable test organisms and temperatures. 

• Methodology—refer to EPA 600/4-90-027F and Standard Methods for the 
Examination of Water and Wastewater for a complete description of 
required test equipment, laboratory and test procedures, sampling and 
analytical procedures, procedures for data gathering and reporting, and 
methods for data reduction and analysis to determine LC50 or EC50. 

Regulatory bioassay requirements and LC50 or EC50 are typically based on 48- or 96-
hour tests using fish or invertebrates (e.g., minnows or Daphnia, respectively). 

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

90 
 

A-10.2 Rapid Bioassay Procedures. 

In lieu of standard procedures investigate the use of rapid bioassay procedures (RBPs).  
RBPs are useful tools in effluent monitoring, providing inexpensive yet reliable toxicity 
data quickly.  Check with state or local regulatory agency for approval of RBPs before 
developing a test program. 

A-11 INDUSTRIAL WASTEWATER TREATMENT 

A-11.1 Biological Systems. 

Control toxic substances such as heavy metals and certain organic compounds present 
in some industrial wastes to avoid upset or pass-through of biological systems.  Use 
WEF MOP FD-3 Chapter 5 Wastewater Treatability Assessments to examine the 
degree and methods of removal of pollutants, including organic pollutants.  
Conventional biological treatment systems can remove some organic compounds via 
biodegradation, volatilization (stripping) from aeration, and adsorption onto sludge, while 
others pass through.  Actual removal performance depends on the operating 
characteristics (sludge age, mixed liquor suspended solids) of the treatment facility, the 
method of oxygenation, and the amount and nature of other compounds present in the 
wastewater.  Refer to WEF MOP FD-3 Chapter 6 Industrial Wastewater Characteristics 
and Approach to Wastewater Management for appropriate treatment options.  

A-11.2 Nutrients. 

Evaluate nutrient levels for separate and combined industrial waste treatment systems.  
Maintain minimum amounts of nutrients required for efficient biological treatment.  
Normal proportions needed for active microbiological growth are typically about 1 lb 
(0.45 kg) of phosphorus (as P) and 5 lb (2.25 kg) of nitrogen (as N) for each 100 lb (45 
kg) of BOD removed (requirements are somewhat lower for lightly loaded systems).  
Evaluate mixing industrial wastes with domestic wastewater to avoid the need for 
supplemental nutrients as wastewater contains excess amounts.  Mixing domestic 
wastewater with industrial waste may also affect disinfection requirements and increase 
disposal of waste solids from treatment because of human waste components in the 
solids. 

A-11.3 Source Separation. 

Examples of industrial wastewater to be separated are precipitation treatment of copper 
and lead (incompatible because optimum pH of precipitation of each metal is not equal) 
and acid reduction of hexavalent chrome in the presence of cyanide (hazardous 
because it produces toxic hydrogen cyanide gas). 

A-12 OIL-WATER SEPARATORS. 

Gravity oil-water separators and enhanced gravity separators with coalescing media 
should not be used to treat emulsified or dissolved oil. 

CANCELL
ED



UFC 3-240-01 
1 May 2020 

 

91 
 

A-12.1 Types of Oily Waste. 

Oil is one of the most common types and highly visible forms of water pollution.  Even 
small quantities it can cause harm to the aquatic environment. 

A-12.1.1 Free Oil. 

Oil droplets with a diameter of 150 microns and larger.   

A-12.1.2 Dispersed Oil. 

Oil droplets with a diameter of 150 microns and larger. 

A-12.1.3 Mechanically Emulsified Oil. 

Oil droplets with a diameter of 150 microns and larger. 

A-12.1.4 Chemically Emulsified Oil. 

Oil droplets with a diameter of 150 microns and larger. 

A-12.1.5 Dissolved Oil. 

An oil-water mixture with oil in soluble form. 

A-12.2 Field Investigation. 

When possible, investigate existing operations and evaluate: 